[ POWER 4:]
STEP @
Power Step Access System

for Caterpiller 16M Grader

e | adders and Plat forms (RH & LH)

Model No.: PSA-CAT16M-F/L
Serial No.:16M- ~
Date Manufactured:

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER POWER
16M Grader STEP

CONTENTS

Page 3 Section 1 Installation and Mounting instructions
Mounting Brackets (23 067)
Landings (23 069)
Trim (23058)
RH Side Landing and Trim (23059)

10 Section 2 Electrical System Wiring Diagrams

14 Section 3 Recommended Maintenance procedure

15 Section 4 Operating Procedure

Section 5 Drawings and Repair Parts lists

16 5 Assembly Complete

17 5-1 Landing Assembly LHS
Parts List

19 5-2 Landing Assembly RHS
Parts List

21 5-3 Main Ladder Assembly
Parts List

22 5-4 Emergency Ladder Assembly
Parts List

23 5-5 Handrails
Patrs List

24 5-6 Hydraulic Cylinder
Valve Diagram

26 5-7 Power Pack
Enclosure
Parts List

30 5-8 Electrical System
Parts List

PSA-CAT16M-F/L 18-3-19 sz



FOLDING LADDER POWER
16M Grader STEP

Section 1. Installation and Mounting Instructions

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling PS
Folding Ladder to Grader

PROCEDURE. - See Page 4 (23067)

1. Strip panelling from underneath cabin. Strip original ladder from
beneath cabin.

2. Mark and weld mounting blocks on side plates of cabin mounting as per View 2.

3. Per View 3, fit Front Mounting Bracket, Rear Mounting, Mounting Bracket Strut
and Landing Support Bracket

4. Same procedure on other side of grader.

PROCEDURE - See Page 5 (23069)
1. Fit Landing and Landing Support Bracket.
2. Fit Braces Per View 2.
3. Fit Packers to suit behind isolators if necessary to level landing.
5. Do the same with the opposite landing

4. Fully clamp floor panels to landing frame per drgs 23 058 & 059 as per pages
6&7

PSA-CAT16M-F/L 18-3-19 ng




€ M3IA

POWER
STEP

19)00.g }Joddng

bupuoy  0%0 S ~__|

- 23 067

pJoMIO}
juied sbn—"|

IS 393208
buunoN  9z0 ¢z

a1p|d Buizunop
03y GZ0 €7

540}D|0s! 10} pauleyipd sajoH

1oxo04g bununop
juoly €20 ¢1

¢ M3IA

UD|q 9AD3| -
sJ01Djos| 1o} paulayipd sajoH

bunpunow uigod
Jo saypjd apis Jano uj ssjoy [|1d

/Eoyo_omH

s9joy bupunow bunysix3

T MJIA

Installation Instructions - Drawings

FOLDING LADDER

16M Grader
Section 1

S

Pg4

PSA-CAT16M-F/L 18-3-19



POWER
STEP

FOLDING LADDER

16M Grader

19)90.g }Joddng
buipuoy 620 £Z bupuo7 00 €T

(o)}
O (4opoJb 8y} Jo aupjd sulaRUBd Y}
O oyj9|paod Ajeypwixoiddo pup jnis
SHS 3y} aAoqo bBuipnijoud sjpspp

B 13BUDH pup 2apug Juosq ayy ypmy  [9904A W04 Zy0 £7]

1 200Jg UPW 140 ¢€C

|

) R
(@)
§=

a L]
m Q

! 0

%) 13

c 9 o © T

o : .
= Co

w ” ) Q ? ©°

- A . - o 9,

-+ . s o

n
£

c
9
e
<
..nm / Hns 0}
n 48buoy | \ssaxong Jojojost £0 B 20 €40 €2
(= 10 £¥0 €C }ins 0}
- 548520 103pj0s] €0 B 20 £¥0 £¢
¢ M\dIA T MdIA

Section 1

Pg5

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER
16M Grader

Section 1

Installation Instructions - Drawings

POWER

STEP

- 23 058

Left Side Trim

O,0,0.0°0.

Nominal base alignment of cabin

.0

026%6%°

ALY
MR 02030

S

@ 0. 0.0

96%626%6%%¢ %6

‘j.‘

@,

PSA-CAT16M-F/L 18-3-19

=
=}
(2]
a
e
N\ 7]
S T,
£ Uil
= AL
= R
b= L )
Q N[ AT
= s
3 ,,‘,,’/l‘l‘
qf
c8
22
T E'.E
gﬂ
£
™~ & e
=7 g
> w
55 25
T D =]
= ED
U_: =:‘=
= Ew
° = ‘Xo
= Ew o
§d 25 =
(7 5e D
O = =
[Fyaly =9 8o
S z° S =
=
g8 =%
fel=] 2
=9 S =
= xS
Efrn

landing floor panel from right

landing floor panel)

X5
RIS
RSN
V02030,
C 1 0. © &
3 KRS
E DK< <)
S I >4|>.’.’.“
] 12€€ < 4 KT X X X A
s 2020302020 | 00070 e
PO *e2020%0%¢ 02020200 05
R e ot e s tess,
WS SgsesesesesiTetece,
)"'0‘"0'"0‘"0‘0’0’0’0"0’0’0\‘0
CIAIMIICIIERAHKIEHNCY

U000 0202020200 0,

BRI IR K]

07730303030000030300000 ¢
) ) @, @ DX P
SRR SRNLELELIEIRIZICILIII
0030 80 1gS s 2020030000000 3030 0
G TRILIRICIRELILILILIICHS

SIIATIRIRILIERICILIIILIS

TR HNHKA SO, <
LAY LI IR RIS IRILICIIIIIS
0702070702 0%020%030 3% 234 80 20 20 %1%,

SRR AT IAIEITIEILIEIRIEIRELSEEL NI
02¢%070%02126%6%626%626%0%¢ 2% 330 20 &
Bye, 0y 0% 4 CICICICICICRICIRIENCS

@, SO0,
.%&&&&ﬁ&&?&%‘
02034 0030202030300020%¢"

9020%%

ML
ity
:I’I!”‘iljlll'

Tl " 1l
! ,/l;III;"’( 2l
‘;,’,",,rlh il
L

'/ l“hllz
! ”"I'.;“;Iill/,”'

LA ”;‘,‘,,,M'f it

e

i
ol LT
! /I}":,i ,"’,‘v[m"”",’,l ,’:‘;:i i’

Pal
026202 %

96%6%e% % =

20
009, 0574
09079,

0002 %e%%

rebate dligns above edge of

Outside of flooring trim at
frame member

Pg6



FOLDING LADDER POWER
16M Grader STEP

Section 1 Installation Instructions - Drawings - 23 059
RH Side Landing and T rim

23 070 07
Catch Eye

Bumper Tab
23 070 10

Bumper

(LE:

\\

N

23 070 08
12

b

XXX
\ 24

I /2

rebate dligns above edge of

Dutside of flooring trim at
frame member

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER POWER
16M Grader STEP

Section 1 Installation and Mounting Instructions
Power Pack Enclosure Mounting. Dwg. 22943

22 940 22 942 Rear

Rear Seat Support Post /Motor Unit

B e

22 939 Front
Mounting Seat

22 941 03/04/05 22 941 06
Spacer Clamp Bar

Grind stud so as to
clear welds on chassis

Grind the tips and/or edges
of the studs so the clamp

plate rather than the studs
bear the clamping load of
the tie bolts

Clamp Stud
plate

A i

N N

i

PSA-CAT16M-F/L 18-3-19

22 938 Front
Chassis Clamp

Pg8



FOLDING LADDER POWER
16M Grader STEP

Section 1 Installation and Mounting Instructions __ (cont.)
Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Powerstep Folding Ladder to Grader

WARNING

Raising the POWER STEP ladder by external means can create a vacuum in the hydraulic
cylinder and create the opportunity to allow air into the hydraulic system, defeating the
inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as ladder is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

Pg9

PSA-CAT16M-F/L 18-3-19




FOLDING LADDER

16M Grader

POWER
STEP

Section 2 Electrical System - W iring Diagrams

Suo | wiu ) xoaddy

nnpwady T1 DN Y] SAauieg]
APISUJ SSIUTH M AN

201020

UN2AID 211933 1D IN9T do1 S Jamod

al o ] L] roddng age;)
e P6-6-BLAH-Sd Snid
4 (R in|g ssauiey fngg aseg DS CO0LL NId
TOT9L-Sd N/d COT9L-5d N/ LELTXOV-SdD N/ ELINOV-SID N/
ssautep] Spddng
DEFSL N/
YoM oty suausely moppr () MR A MOIPA
Py (V) .\. [ [
EECTTRT] anig angg
v oashns YD S12aL00 SHH
. o i LIl S 151 g
SEALIRY OIME A0 03 wige) pug IaMory pantg Eﬂﬂ.ﬂhﬂ:ﬂﬂ F (paambay] J1) ssausey usisuaxy
doj3uue )y ulj § TIOLL N/
¥9
ol
Apddng udy M LELTXIV-84D N/d
LITFR-Sd N/
HANMYIHA LINOHILD [EEmma |
e ICLIXIV-SD N/d
Apddng monmuag
PUT AJU WSS Y S04
ApISAUOpE panunn gy
dazzng THRNS -S4 N/
TO0LL N/d
(Ssausmp] puE xog) soEMpU))
anjg
usmaogdn sappey
J0JEIpU
P (2]
xof]
uige
L EUTERN
ﬁ uuwﬁ—m NAOWM/dN H3aav



FOLDING LADDER

16M Grader

POWER
STEP

1Iagrams

D

Iring

Section 2 Electrical System - W

AJuQ uondaa( [BusIS 104 pasn

PanLg J1

z = uoduag
.—e_._w-_uww@_ W\MLE..M X0(] 10JJ2UN0I UT SAIIAM d1EdS 0N 3)0N
SIFZ8 N/d T Or OTma
21NSO[OUY JOJOJA Ul pue IMAVDPY oLo Ot O aiedg
U0 PIJUNOJA] AB[QY PUE WIOH 4.@@01 . o1 O.%
= ui
*I oSO " O Ot mwig
-, ] X0¢] 10}22Uu0,
NUM/PIY [EXET]
S MMM _
= 7 S0rz8 N/d T
1030 dn)
auyaEy
CUTEN J0Jejos] [enue |y
LIV LLVE ‘Payy S| WAYSAS ISIEY 0INY JI X0g 10329uu0)) Jo 9 B § sod uaam)a(q quil JA0wIY (6)
LOOPNI N/d - PAINT LON ST WIDSAS ISTEY 0)NY JI X0q 10)3auu0)) jo 9 3 ¢ sod yury 8
LIZIP Nid Assy apoIq AT1 ATL LIOTF-Sd [839( - snid
B3 0L 1IMMS > " x £1718-Sd sauaneq jjo ey A[ddng om0 10§ parddng 1axearg ymoar) dury s (A
QO N7y By |, T T (1JO) paseajay umoys ey e (9)
P00LL-Sd (d9s uo pajunojy) panddng ssowaey
ainsopausy 0EPSL-Sd SULAN SN YI)MS O dBaudEl (€)
e @ . . 10J0[y] UI SUONIIULOY) £00LL-Sd panddng Surigg gv)) ssauaey ()
il — 0) PaJ2IULO)) A 0, Z00LL-Sd panddng Suriay xog gv) (€)
T6YT8 N/d AALESIN pue aAnIsoq HET0EL-Sd 1¥derg UnImg
PIOURON A4S sa[qu7) Aapeg gy E10€L-Sd UaIMS s parddng ssouaey yayms ey puey @
900LL-Sd paddng sdurer] Sunnieay xog gv) ()
SALON
n_f-m.a—m_:-m.n_
() yorg 19Mm04 0) pAJunogy) A (sauiapeg 0) AS0[) pajunopy) L 2 &
- £0EFS N/d : whaipld A
£1TF8 N/d UINMS IISEI £17F8 N/d
40 dwy g1 da)s 1amog 40 dwy ¢ on
[E0)
anjg
EY T
- o._._‘E_:m 10)33UT0)) Py
anig lﬂ £0192-8d
TITHS N/d - 8 —
g) duy g
) L@ M0[aq () pue (8) sajou 2§
9 RETTR R R L |
"™ 6 ER ” u & “¥/V uou 10y paambau ji yury
APy |- J i =
MO[[2X anid 14 € Au_ .
67rZ8 N/d uowmoy - | lo:el- q I TTU7 Y/ I
PIOUd[OS dNEIPAY 7 ¥ - ﬁﬁw e s
- ¢ 4 - - - >
o CUTERN d9I-S-01AH-Sd | S91-S-9TAH-Sd
T N ; ] ¥ o d
EET] MO[PA TI0EL N/d i
MRS RN I
astedopny oN | uondo Mg umog,dn xog| hc.u,uc-,:uu P4 ANON {1y puey Jo doj uQ h"“w:ﬁ_ﬂ..—ﬂ
N w@@——m LOOPNI N/d YIJIMS [1eY pueH
201020 Assy apold £10€L-Sd N/d

Pg1l

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER

16M Grader

POWER
STEP

1Iagrams

D

Iring

| System - W

Ica

2 Electr

ion

Sect

AuQ vonaaaiq [eudiS 104 pas()
PITFS N/d
121119y 8pug

g IV ‘Avkua\

SIPI8 N/d
21NS0[duy 10)0J\ Ul pue

U0 PIUNOJN AB[dY PUE WIOH

panedg J1
uodedIg

MUA/PY

— ——

+
N P!
§ = : AA/PIY z
AORA T T SwsNd 00
AMUM/PIY A Sade
ULYaE
AP @ 10)[0S] [ENUE]Y
LLVd LLvd
TP N/d ﬁmvﬂ_ ﬂ.& ATl ATl
8201 0L yonms e
mnQ Ny [ruLdy |, - + -
aImsoppuy

T6FI8 N/d

ploudjos I3)SEJ

J0JOJA] UL SUOLIIUUO))
0) PaJIIUU0)) A O,
AARETIN puE JADISO
sa[qe)) A1opeg uiepy

X0(] 10J23UU0D Ul S2AIM 24edS 0N 2JON

1 2anaty

g.@ao Or 0.4:_

biiwpon | OO Ot O —mag

— w20 G140, gy

v [0 O Ol O —swmig-
=S, \| X0 .—cuuw—_:c.

(VD Jo apI§ purH Jysn weyog 12mo77)
VD YNNG aqeag NIed 183N PRHUNOLY $10)29UU0)) SSAWIBH gV Pue SSIWILH YIIms 09

HLON
T10TH-Sd [222( - Snid
£1TP8-Sd sarraneq jjo ey Ajddng 1aa0 10§ parpddng soyeaag ymaar) dwy ggg w
(O) paseaay usoys ajeaq yieg (9)
FO0LL-Sd Tmu«m uo vﬁ::e—); _uu:%w:m ssawieH
0EFSL-Sd BULIIAN SN[ PIUAS 09 duBE]y (©)
£00LL-Sd panddng Suriigy gv)) ssouiey ()
700LL-Sd panddng Suriug xog gv) (£)
AE10£L-Sd 1IRIE YINMS
€10£L-Sd UINMS s parjddng ssoutep] yajag ey puey @
900LL-Sd payddng sdure] Suluiep xog gv) )
'SHLON

d91"5-01aH-Sd  S91-§-91AH-Sd

(steomy) 0EpsL N/d

20~1020

"2 asedg ....h___m £r NIMS 05) HPRUBE
() yord 1amog 0) pajunopy) . (saua))6g 0) 350 PAjUNOLY) —
£ITP8 N/ iyt €178 N/d g
4D duy gg1 21§ Tomog 40 duy ey 2l - anjg J
asuel() |
10)23UU0)) Py
7 g £019L-Sd YNNG EIG KB
TITPE N/d - 8 -
g0 dwy ¢
ot s
N c -
(1] /\lm\ u [Z]
_ AP * J
MO o ) € ?
IPA anjg 1
6TPIEN/ uowwoy - | to:0- [ __omgmpoy
PIOUdJOS AMEIPAH ’ e \
4 C S
= \ MO[PA £ d91-S-01AH-Sd | S91-S-9TAH-Sd v
o I | e 1d I
NoEg MO[PA TI0EL N/d agueiQ > £10£L-Sd N/d
ISIBI0NNY YA - YIHMS ey Yied S 1 4n3Ly oy S
21nsojaug 10J0J\ 08071L1-Sd N/d 2.1NS0[OUH 1030 AE10£L-Sd N/d
pajesad( aunssaag g uondo ! yms umoqq/dn X0g] 10)22UU0)) PUY 100N JNaRAg YNIMS
LOOFNT N/d Irey puey
N u@@—._m Asaw spouy ey puey jo doj, ug paunopy

UONMS [1eY puEH

Pg12

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER
16M Grader

Section 2 Electrical System - W iring Diagrams

Wiring Harness

POWER
STEP

0201-02
Sheet 5

5 Red/White
6 Red
7 Red/White - Beacon Red/ White to Beacon
. Red/ White from Rectifier
El?x ssl\ya-rﬁllBtl“)aﬁ:lgiv ] Orange 1 3 Black - Earth Rlack x 6 Eaxtlis
Step Down Yellow - Down 2
3
Step Up Blue - Up 4
Park Brake Harness - P/N: -PB
Plug Term Colour Terminal ID
©) Red - COM Length 10m
(A) Red/White . N.C. (Harness Flex No 12)
3B) Orrange - N.O.
Go Switch Harness (Auto Raise) P/No 77009-AR
Plug Term Colour Terminal ID.

(B) Blue

(E) White (Spare)
(A) Orange

©) Brown (Spare)

witch Harness (Cabin to

Plug Term Colour

(B) Black

B) Black

(Bridge No. 1 and No. 2 in Go Switch)
(A) Red

©) Yellow

Han i itch Har|

No. 1 Terminal N.C. Contact
No. 2 Terminal N.O. Contact
No. 3 Terminal N.C. Contact
No. 4 Terminal N.O. Contact

witch) P/No 77004
(Cabin Indicator Ladder Up/Down)

(Handrail SW to Power Pack Box)

Plug Term Colour

©) Red/White
(D) Blue

(B) Yellow

(A) Green

PSA-CAT16M-F/L 18-3-19

Terminal ID.

No. 1 Terminal N.C. Contact
No. 2 Terminal N.O. Contact

No. 3 Terminal N.C. Contact
No. 4 Terminal N.O. Contact

SW Contacts

No 1l
No 2
No3
No 4

Length 10m
(Harness Flex No 12)

Length 10m
(Harness Flex No 12)

Length 10m
(Harness Flex No 12)

Pg13



FOLDING LADDER POWER
16M Grader STEP

Section 3 Recommended Maintenance Procedure

Suggested Service Procedure for Maintenance on Motor Grader Power S tep

Daily

Visually check ladder and structure for damage, loose components,
handrails, & Tandem handrails and gates.

Check for hydraulic oil leaks from hydraulic cylinder, plumbing and hoses.
Notify the appropriate supervisor for any observed damage or malfunction.

250 Hours:

Check oil level reservoir & top up if required.

Fill/Top up with same oil as used in machine hydraulics to within 25-35mm of top of hydraulic
reservoir. As per reservoir decal.

Check Power Step and Tandem gates visually for structural damage, oil leaks,damaged electrical
cable.

Repair/Replace as necessary.

Grease Cylinder Pins & check all pin locking bolts on ladder.

Grease the nipples on the ladder pins.

1000 Hours:

Check oil level in Reservoir

Fill/Top up with same oil as used in machine hydraulics to within 25-35mm of top of hydraulic
reservoir. As per reservoir decal.

Check arm pins for wear in platform locating plates & mounting plates - rebush or repair as
necessary.

Grease all pins,hydraulic cylinder and ladder.

6000 Hours:

Check Cylinder Bushes, replace if necessary. (Fitted to ladder and platforms)

Drain & refill hydraulic tank to correct level.

Check hydraulic hoses.

Remove Hydraulic Cylinder - Check cylinder pins for wear/damage replace if necessary.
Clean motor enclosure, bleed hydraulic system, check for leaks.

Grease the nipples on the hydraulic cylinder pins & ladder pins.

Check and inspect all main bolts on ladder system & isolators for wear.

Check all bolts and nuts. Torque if required.

Check all electrics & components for correct operation.

Repeat daily check as above.

Caution:

Whenever carrying out maintenance on the hydraulic cylinder, or hydraulic system, ensure that correct
restriction oriface fittings are in place at the cylinder.

If 90° restriction oriface fitting is damaged, or has been replaced at some stage with a standard fitting, refer
to repair parts list for correct Part No. & appropriate restriction.

Maintenance on the hydraulic system should only be carried out with the platform in the lowered position or
locked in position with correct lifting device.

PSA-CAT16M-F/L 18-3-19 Pg14



FOLDING LADDER POWER
16M Grader STEP

Section 4 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle. Drop blade and rippers.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the Grader is parked on uneven ground, the bottom of the ladder may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the Grader.
Ensure the area around the ladder is clear of people and equipment standing to the
side, clear of the area the handrails and ladder raises into, operate the electrical
switch to the raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 20mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10MM DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

PSA-CAT16M-F/L 18-3-19 Pg15



FOLDING LADDER
16M Grader

Section 5 Assembly Complete

PSA-CAT16M-F/L 18-3-19 Pg16



FOLDING LADDER

16M Grader

POWER
STEP

92)
I
-l
2
0
&
QO
2
%))
<
(@)
=
©
c
@®©
-l
!
Lo
c
2
+—
&}
Q
wn

(ee)
i
Q
(o))
@©
o
(]
Q
wn
4+
R
—
n
=
@©
(o




FOLDING LADDER
16M Grader

Section 5-1 Landing Assembly LHS

See Drawing Page 17

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-23039 LANDING-FABRICATION- LHS 1
2 |PS-23060 FLOOR PANEL LANDING-FRONT-LHS 1
3 |PS-23061 FLOOR PANEL-LANDING-REAR -LHS 1
4 [PS-23040 LANDING SUPPORT BRACKET -LHS 1
5 |PS-23023 FRONT MOUNTING BRACKET-LHS 1
6 |PS-23026 MOUNTING BRACKET STRUT-LHS 1
7 |PS-23042 FRONT BRACE-LHS 1
8 |PS-23041 MAIN BRACE-LHS 1
9 |PS-23043 01 HANGER-LHS 1
10 |[PS-23024-02 REAR MOUNTING PLATE 1
11 |PS-21930-A ISOLATORS 7
12 |PS-75430 GO-SWITCH 1

12A |PS-76006 90Deg. GLAND (Go Switch) 1
13 |CPS-16X50ZP BOLT-M16 x 50 4
14 |CPS-16X45ZP BOLT-M16 x 45 4
15 |CPS-M12X110 BOLT-M12 x 110 7
16 |CPS-M12X50ZP BOLT-M12 x 50 2
17 |CPS-M12X40ZP BOLT-M12 x 40 6
18 |CPS-M12X30ZP BOLT-M12 x 30 2
19 |CPS-M12X25ZP BOLT-M12 x 25 30
20 [CPS-M5X50ZP BOLT (Go switch) 2
21 [CPS-M6X16ZP BOLT-M6 x 16 PanHd 8
22 |CPS-M16NZP NUT-M16 4
23 [PS-M12NZzP NUT-M12 7
24 [PS-23033 WELD IN BUSH/CYLINDER PLA TFORM 2
25 [PS-63099-B PRESS IN BUSH-HARDENED 2
26 [CPS-M5NZP NUT -M5 2
27 |CPS-M16WH WASHER-M16 8
28 [CPS-M12WH WASHER-M12 52
29 [CPS-M5WH WASHER-M5 2
30 |CPS-M6HW WASHER-M6

PSA-CAT16M-F/L 18-3-19

Pg18




Section 5-2 Landing Assembly - RHS

Parts List See Page 20

FOLDING LADDER

16M Grader

Pgl19



FOLDING LADDER
16M Grader

Section 5-2 Landing Assembly - RHS
See Drawing Page 19

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-23052 LANDING-FABRICATION- RHS 1
2 |PS-23060 FLOOR PANEL LANDING-FRONT-RHS 1
3 [PS-23062 FLOOR PANEL-LANDING-REAR -RHS 1
4 |PS-23040 LANDING SUPPORT BRACKET -RHS 1
5 [PS-23023 FRONT MOUNTING BRACKET-RHS 1
6 |PS-23026 MOUNTING BRACKET STRUT-RHS 1
7 |PS-23042 FRONT BRACE-RHS 1
8 [PS-23041 MAIN BRACE-RHS 1
9 |PS-23043 01 HANGER-RHS 1
10 |PS-23024-02 REAR MOUNTING PLATE 1
11 [PS-21930-A ISOLATORS 7
12 [CPS-16X50ZP BOLT-M16 x 50 4
13 |CPS-M16X45ZP BOLT-M16 x 45 4
14 [(CPS-M12X110 BOLT-M12 x 110 7
15 |CPS-M12X40ZP BOLT-M12 x 40 6
16 [(CPS-M12X30ZP BOLT-M12 x 30 2
17 |CPS-M12X25ZP BOLT-M12 x 25 30
18 |CPS-M16NZP NUT-M16 4
19 [PS-M12NzP NUT-M12
20 |CPS-M16WH WASHER-M16
21 |CPS-M12WH WASHER-M12 52

PSA-CAT16M-F/L 18-3-19

Pg20




FOLDING LADDER

16M Grader

Section 5-3 Main Ladder Assembly

Item |Part No. Part Name Qty
1 |PS-23046 MAIN LADDER 1
2 |PS-23045 LADDER ACTUATOR BEAM 1
3 [PS-23047 HANDRAILS-MAN LADDER 1 Set
4 |PS-63011-AH CYLINDER ASSY WITH HARD PLUMBING 1

4A |PS-22468-02 CYLINDER PIN-CYLINDER END 1

4B |PS-63009-P CYLINDER PIN-ROD END 1

4C |CPS-M8X56 SPLIT PIN-CYLINDER PIN 2

4D |PS-61006-2 GREASE NIPPLE-6M 2
5A |PS-23032 LADDER PIN 2
5B [CPS-M8X20zZP LADDER PIN BOLT/LOCK 2
6 |CPS-M16X35ZP BOLT-M16 x 35 4
7 [|CPS-M12X25 BOLT-M12 x 25 8
8 |[PS-63009-B PRESS IN BUSH-HARDENED 2
9 |CPS-M12WH WASHER-M12 8
10 |CPS-M16WH WASHER-M16 4
11 [CPS-M8WH WASHER-M8 2

PSA-CAT16M-F/L 18-3-19

Pg21




FOLDING LADDER
16M Grader

Section 5-4 Emergency Ladder Assembly

POWER
STEP

Item |Part No. Part Name Qty
1 |PS-23057 EMERGENCY LADDER 1
2 |PS-23070 CATCH ROD ASSEMBLY 1
3 |PS-S245 BUSH- S245 6
4 |PS-40002 BUFFER-RUBBER 4
5 |CPS-M12X150ZP BOLT-M12 x 150 2
6 |CPS-M12NN NUT-NYLOC-M12 2
7 |CPS-M12WH WASHER-M12 4
8 |CPS-M10WH WASHER FLAT 10mm 4
9 |CPS-M10 DOMENUT |DOME NUT 4
10 |PS-19002 “D” SHACKLE 2
11 |CPS-ROPE ROPE 4mm - 4 Meters 1

PSA-CAT16M-F/L 18-3-19

Pg22




FOLDING LADDER POWER
16M Grader STEP

Section 5-5 Handrails

REAR OF MACHINE

ltem |Part No. Part Name Qty
1 |PS-23048 00R HANDRAIL-FRONT-RIGHT 1
2 |PS-23048 00L HANDRAIL-FRONT-LEFT 1
3 |PS-23049 00R HANDRAIL-REAR-RIGHT 1
4 |PS-23049 00L HANDRAIL-REAR-LEFT 1
5 |CPS-M12X35ZP BOLT-M12 x 35 6
6 |CPS-M12X20ZP BOLT-M12 x 20 40
7 |CPS-M12NZP NUT-M12 6
8 |CPS-M12WH WASHER-M12 52

Pg23

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER
16M Grader

Section 5-6 Hydraulic Cylinder Assy PS-6301 1AH

NOTE 63011-AH Does not include Items 1A, 1B, 9, 13.

POWER
STEP

Item |Part No. Part Name Qty
1 |PS-63011-A HYDRAULIC CYLINDER 9/16"UNO PORTS 1
- |PS-63011-SK SEAL KIT (NOT SHOWN) 1
1A |PS-63009-P PIN-ROD END 1
1B [PS-22468-02 PIN-CYL END 1
1C |CPS-M8X56 SPLIT PIN 2
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 |PS-61151 FITTING - ELBOW-7/16" JIC 1
4 [PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 |PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1
6 |PS-61158-0.040" FITTING - 0.040” RESTRICTION 90 DEG 1
7 |PS-61160-140MM  |TUBE -140MM (Cut to size to fit) 2
8 |PS-60047-FT FERRULES 2
9 |PS-60051-2.8 HOSE- HYDR. (9/6”JIC SWIVEL FITTING 2.8M) 2
10 [PS-61158-0.030" FITTING - 0.03" RESTRICTION 90 DEG 1
11 |PS-61145 FITTING - 9/16” JIC SWIVEL 2
12 [PS-61153 FITTING -O RING 1/4"BSPP x 7/16” JIC 1
13 [PS-60050-2.8 HOSE - HYDR. 7/16"JIC SWIVEL FITTINGS 1

PSA-CAT16M-F/L 18-3-19

Pg24




FOLDING LADDER POWER
16M Grader l STEP '

Section 5-6 Hydraulic Cylinder (V alve Diagram)
See also Drawing Page 24

Double Acting Hydraulic System with
directional Control Valve and Cylinder

Lock Valve
24V DC Motor Hydraulic
g Pump >

i —

|I M \ II'I |'/ \ll :

\ g . Resenwoir

\‘a_____.//

- o

24Y DC Directional
Control Valve AA I
(Pump Mounted) ;

Double Pilot Operated
V1 Va 1 Check ‘alwe
(Cylinder Lock Valve)

C1

0.040” N 00 esaeaeC s | |'r 0.030

Restriction /| ‘I' Restriction

Pg25

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER
16M Grader

Section 5-7 Power Pack

Enclosure

POWER

STEP

© EE ©

0O @

Item [Part No. Part Name Qty
1 [PS-80103A-SLD-GRD |[MOTOR UNIT 1
2 |PS-22940-01 REAR SEAT 1
3 |PS-22942 REAR SUPPORT POST 1
4 |PS-22939 FRONT MOUNTING SEAT 1
5 |PS-22938 FRONT CHASSIS CLAMP 1
6 |PS-22941-06 CLAMP BAR 2
7 |PS-22941-03/04/05 |SPACERS (4 of each size) 12
8 |CPS-M12X30zZP BOLT-M12 x 30 4
9 [CPS-M16NN NUT-NYLOC-M16 2
10 [CPS-M12NZP NUT-M12 4
11 |CPS-M16WH WASHER-M16 4
12 |CPS-M12WH WASHER-M12 4
13 [CPS-M16X90ZP BOLT M16 x 90 4
14 |CPS-M16NZP NUT-M16 4

PSA-CAT16M-F/L 18-3-19

Pg26




FOLDING LADDER POWER
16M Grader STEP

Section 5-7 Power Pack P/No. PS-80103A Sht.1

@ o Hoses shown @
dotted

AT16M-F/L 18-3-19 P927



FOLDING LADDER POWER
16M Grader STEP

Section 5-7 Power Pack P/No. PS-80103A Sht.2

: POWER STEP
STEP .
P LAARILN  DISYUNTOR DE ENERGIA
DE BATERIA
(POSITIVO)

WORKLIGHT

'\ 2PIN
CPS-ACX-2910

BEACON - 3 PIN

CPS-ACX-2911 '

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800Psi.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY

Pg28

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER POWER
16M Grader STEP

Section 5-7 Power Pack P/No. PS-80103A
See Photos Pg. 27 & 28

Iltem |Part No. Part Name Qty
1 |PS-80103A-SLD POWER PACK ASSEMBLY 1
2 |PS-21107-METAL MOTOR ENCLOSURE- SEALED ST/ST 1
3 |PS-80103A POWER PACK 1

3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
3B |PS-84201-100 HEAT SENSOR 1
4 |PS-82415 AUDIBLE ALARM 1
5 |PS-84214 BRIDGE RECTIFIER 1
PS-82492 SOLENOID 24V START MOTOR 1
PS-60051-900MM 9/16” [HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 ([PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 [PS-84303 ISOLATION SWITCH 1
13 [PS-1712080 SEALED WIRING BOX 1
14 [PS-73012 TOGGLE SWITCH KIT 1
15 |[PS-82493 BATTERY FEED STUDS 2
16 [PS-HD10-5-16P 5 PIN SOCKET 1
17 |PS-41010 DECAL-Battery Isolation 1
18 ([PS-41011 DECAL-Battery Supply C/B-135A 1
19 |PS-41012 DECAL-Controller Supply C/B-10A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 6
30 |PS-73009 RUBBER BOOT BLACK 3
31 |PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 |PS-HD10-5-16P 5 PIN SOCKET (AUT O-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1
34 |PS-60051-2.8M HYDRAULIC HOSE 9/16” x 2.8M 1 Not Shown
35 |PS-60050-2.8M HYDRAULIC HOSE 7/16” x 2.8M 1 Not Shown

PSA-CAT16M-F/L 18-3-19 Pg29




FOLDING LADDER POWER
16M Grader STEP

Section 5-8 Electrical System

Control Pendant Switch
Mounted on Handrail

Proximity Switch Assembly

Mounted on Fixed Landing PS-77005
PS - HD16-5-165
5 PIN PLUG

PENDANT SWITCH HARNESS

Cab Harness & Equipment
Refer Wiring Harness Drawings

7.4

> ACCESS\(®)

STAIRWAY

Pg30

PSA-CAT16M-F/L 18-3-19



FOLDING LADDER POWER
16M Grader l STEP '

Section 2 _Electrical System  (Cont.)

Parts List

Item [Part No. Part Name Qty
1 [PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 [PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 [|PS-77003 WIRING HARNESS IN CABIN 1

WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

Pg31

PSA-CAT16M-F/L 18-3-19




